ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pe:
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.29 dBm| ™M1[1] 19.97 aBmj
2.49763100 GHz 2.5028380 GHz
20 20 X
. A e, B 26.00 dB| o~ S P LT 26.00 da}
w0 '-"f‘r\'f‘. A AR ‘“'"f“w‘ 4.875000000 MHz| 104 ! S iattl M e Bwi " 9.650000000 MHZ]
Q factor IL 512.9] { Q factor 259.4)
od 1= od f
-10 df + -10d t
\ /
20 d ,J’ ] 20 di P \’r
o~ L 1o AV Y [ .
g e bt il I A P T - s NP SN
40 df 40 d
50 df 50 df
60 df -60 de
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,497631 GHz 18.29 dBm ndB down 4.675 MHz ML 1 2.5026838 GHz 19.37 dém ndB down 9,65 MHZ
TL 1 2,496062 GHz -7.68 dBm nds 26.00 dB TL L 2.496185 GHz -6.80 dBm nds 26.00 d8
T2 1 2,500933 GHz -7.43 dBm Q factor 512.3 T2 1 2.505835 GHz -6.24 dBm Q factor 259.4
L I ) - L I ) L
Date: 27.MAY. 2020 20.02.05 Date: 27.MAY.2020 20.03.17

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum 3 pectrum 2
Ref Level 30.00 cbm et 12,20 db @ RBW 100 kHz Ref Level 20,00 dbm et 12,20 db @ RBW 300 kHz
f 1 dl Offsi e K f 1 d Offs e K
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.77 dBm| ™Il 17.85 dBm)|
iy 2.59112200 GHz M1 2.5915210 GHz
20 20
L ‘,. N ndB 26.00 dB| L~ o | MR 26.00 dB|
o A R e s V‘f\.aw/‘-w’"\‘-'\ 4.745000000 MHZ| 104 f g v A 9.730000000 MHZ]
! Q factor 546.0) ] Q factor | 266.3]
ad | i !
T 1z By i
g } ¥ 0a ¥ f
j k ] \
20 d L 3 20 di b
20 - T 0 o — Y
" et L A (W SN
3oty e e =
-40d 40 d
50 df 50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHZ CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2591122 GHz 17.77 dém ndB down 4.745 MHz ML 2.551521 GHz 17.85 dém ndB down 9,73 MHZ
T1 1 2,590632 GHz -8.67 dBm nds 26.00 d8 T1 1 2.588065 GHz -8.59 dBm nds 26.00 da
T2 1 2,595373 GHz -7.67 dBm Q factor 545.0 T2 1 2.597795 GHz -7.13 dBm Q factor 266.3
L I ) - L I ] o
Date: 27.MAY. 2020 20.02.28 Date: 27.MAY.2020 20.02.40

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.66 dbm| MiL1] 17.71 dbm|
2 s 2.688 U?“F“'l"lﬂ'”d':l - 11 . y,mm?‘;runurn‘::l:
e ~ e e, . J o LR 5
04 A e e A ey 4.925000000 MHz| 04 SN e N’ Y 9.670000000 MHzZ]
T Q factor | 545.9] T Q factor | 277.3}
ad od / -
7 " T g
10 df f \ 10 o i T‘
i i .
J | e |
nl \ 7
e \J,_- R e TSI s
40 d -40d
50 df 50 d
60 d -60 di
CF 2.6075 GHz 1001 pts Span 10.0 MHz CF 2,605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.688479 GHz 16.66 dBm nd8 down 4.925 MHz ML 2.581124 GHz 17.71 dam nd8 down 9.67 WHZ
T 1 2,685042 GHz -9.04 dBm nd8 26.00 dB TL L 2680145 GHz -8.70 d&m n 26,00 d8
T2 1 2,689968 GHz -9.45 dBm Q factor 545.9 T2 1 2.689815 GHz -7.44 dBm Q factor 277.3
—
L it ] - L ) ]
Date: 27.MAY 2020 20:02.52 Date: 27 MAY 2020 20.04.04
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.96 dbm)| MI[1] 16.35 aBm|
" 2.5041890 GHz v 2.5075980 GHz]
= . T randB AN 26.00 dB| « T B . 26.00 dB|
04 A e s WV YN 14.146000000 MHz| 04 N i N B 1 18.901000000 MHz|
7 Q factor l 177.0} f v Q factor 132.7]
- 0d
i -10 di ,f
Y 20 df j'\‘.fj T
(At VAN AW YT YA Eax.f\.\;-.k TRt N VAL A
-40 -40 df
50 df -50 di
60 df -60 de
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,504189 GHz 17.96 dBm nd@ down 14,148 MHz ML T 2,507598 GHz 16.35 dBm nd@ down 18,901 MHz
T fy 2,496427 GHz -9.04 dam nds 26.00 d8 TL L 2.495649 GHz -9.51 dam nds 26,00 da
T2 1 2,510573 GHz -7.90 dBm q factor 177.0 T2 1 2.51555 GHz -9.75 dBm q factor 132.7
L I ) - L I ) L

Date: 27.MAY 2020 20.04:29

Cate: 27.MAY.2020 20,0541

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L ) ]

Date: 27.MAY 2020 20.04:52

ectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.90 dBm| ™Il 15.02 dBm)|
9 2.5883250 GHZ| 2.5996790 GHz
20 - 20
A pdB 26.00 dB| - ndB 26.00 dB|
w0 VTNV Y | e e 14.326000000 MHZ| 104 [ e ey e 19.101000000 MH]
T Q factor \ 180.7] i Q factor 135.9
od / 0 d ’! I.
Tl T iq
BUE! 4 -10d
i 1
J \
20 d 20 di T
i . . Mo
s E—— el L
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHZ CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,568325 GHz 16.38 dBm ndB down 14.326 MHz ML 2.553679 GHz 15.82 dém ndB down 19,101 MHz
TL 1 2585897 GHz -10.15 dém ndé 26.00 dB TL 1 2.58345 GHz -10.10 dém ndé 26.00 d8
T2 1 2,600223 GHz -9.49 dBm Q factor 160.7 T2 1 2.60255 GHz -9.70 dBm Q factor 135.8

L I ]

Cate: 27.MAY.2020 20.06.04

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L I ]

Date: 27 MAY 2020 20.05.16

pectrum s
Ref Level 30.00 Bm  Offset 12.20 dB & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 12.20 0B w RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B.9 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 16.95 dbm| MiL1] 15.97 dBm|
" 2.6850470 GHz . 2.6782420 GHZ]
e N TSl 26.00 dB| & 26.00 dB|
04 S AN e B 14.206000000 MHz| 04 P f”"'\ 18.901000000 MHz|
i Q factor \ 189.0) ] 7 Q factor 141.7]
od + - od t
} 2 7
BUE 1 i -10 di a
/ | /
20 df 20 df
Ve, A - [t
- e P N P
TV \ -~ ) ey A
40 d -40d
50 df 50 d
60 d -60 di
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.60 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2.685047 GHz 16.95 dam nd8 down 14.206 MHz ML 2.578242 GHz 15.97 dam nd8 down 18,901 MHz
T 1 2,675337 GHz -9.40 dBm nd8 26.00 dB TL L 2,67045 GHz -10.26 dém n 26,00 d8
T2 1 2.689543 GHz -7.45 dBm Q factor 189.0 T2 1 2.689351 GHz -9.76 dBm Q factor 141.7
—

L U ]

Date: 27 MAY 2020 20.0628

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 9.01 9.01 | 1340 | 13.40 | 17.86 | 17.86
Middle CH - - - - 4.49 4.48 8.95 9.03 | 1346 | 1349 | 17.82 | 17.82
Highest CH - - - - 4.52 4.50 8.99 9.03 | 1343 | 1343 | 17.90 | 17.82
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.01 - 13.52 - 17.86 -
Middle CH - - - - 4.49 - 8.99 - 13.43 - 17.78 -
Highest CH - - - - 4.48 - 9.03 - 13.46 - 17.82 -
TEL : 886-3-327-3456 Page Number : A41-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L ) ]

Date: 27.MAY 2020 19:52.16

pectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 12,20 db & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 194 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.60 dBm| ™Il 16.74 dBm|
20 M 2.49922900 GHz 20 2.50052800 GHZ
T 5 55 55
- . o fhace By 12 4.4B5514486 MHz T1 . Oce Bw 4.485514486 MHz
[N IO SSPUTS wavy, ] N - IR RN B T
10 df - 10 d -
| 1 T |
od / l. 0 + |
g [ | . / |
-10 - - i
s0d \ 0 d f/ \ l
o] S " PN AN VaTa Vs Nyw A A a0
“a et ) V. A e \J |
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,499229 GHz 18.60 dBm ML 2.500528 GHz 16.74 dBm
TL 1 24962423 GHz 11.51 dém Oce Bw 4.485514486 MHz TL 1 2.4962423 GHz 12.16 dBm Oce Bw 4.485514486 MH2
T2 1 25007278 GHz 12.43 dBm T2 1 2.5007278 GHz 10.82 dBm

Cate: 27.MAY.2020 195228

I

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 27 MAY 2020 19.53:51

ectrum 3 2
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.17 dbm)| MI[1] 16.71 dBm
0 M 2.59372900 GHz - b 145000 GHz
I 55 G cc By 6
VT .. P B 4.485514486 MHz| PR P ,{n 9 ,lﬁnu,\ . 4476 MHz
"y . e y i Wy
10d 104d 7 +
od | 0d \
[ |
BUE! \‘ -10d ;
\ / |
20 df 20 df \
n N I \
N Ml AV e Y Sttt
<30d5e TG R T e
-40d
50 df -50 di
60 df -60 de
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,593729 GHz 18.17 dBm ML 2.55345 GHz 16.71 dBm
TL 1 2,5907722 GHz 12.28 dBm Occ 8w 4.485514486 MHz TL L 2.5907722 GHz 11.23 dBm Occ 8w 4,475524476 MHZ
T2 1 25952577 GHz 11.06 dBm T2 1 2.5852478 GHz 12.04 dBm
L I ) - L I ] o
Date: 27.MAY. 2020 19:53.04 Date: 27.MAY.2020 19.52.16
pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.86 dBm| mili] 17.37 dBm|
20 2.68554200 GHz - 2.68963800 GHZ,
- ,4\,-% c Bw,, A 4.515484515 MHz| Al - Occ Bw A 4.495504496 MHz|
™™, TEWAAN T SR [PPSRV A Y
10d - 10d - b —
‘ |
od 7 r 0 7 T
Y / \
BUE! -10d
/ \ ’ ‘-
s0d 204 of 1
P R o~ A N A
30 -30
-40d -40 d
50 d -50 di
-60 d 60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.685542 GHz 16.86 dBm ML 2.689638 GHz 17.37 dBm
TL 1 2,6852323 GHz 9.39 dBm Occ Bw 4.5154B4515 MHz TL L 2.8852522 GHz 12.26 dBm Occ Bw 4.495504496 MHz
T2 1 2,6897478 GHz 12.25 dBm T2 1 2.6897478 GHz 12.41 dBm
—

Date: 27 MAY 2020 195403

U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

pectrum

(=]

L ) ]

Date: 27.MAY 2020 19:54:40

L I ]

Cate: 27.MAY.2020 195452

pectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 19.18 dBm| ™Il 17.62 dBm|
20 2.5017390 GHZ| - M1 2.5052360 GHz,
T P Q) 0.010980011 MHz T3 P P e QEBY 9.010989011 MHz
10 d - 10 d -
[ !
0 di 0 ]
\
BUE! | -10d +
20 d \I 20 di F -
| |V L N QU o Raattaas
a0 o e S -30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.501739 GHz 19.18 dBm ML 2.505238 GHz 17.62 dém
TL 1 24965245 GHz 13.16 dBm Oce Bw 9.010985011 MHz TL 1 2.4965245 GHz 11.17 dém Oce Bw 9.010989011 MHz
T2 1 2 5055355 GHz 13.15 dBm T2 1 2.5055355 GHz 11.85 dBm

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L ) ]

Date: 27.MAY 2020 19:55:28

L I ]

Cate: 27.MAY.2020 195540

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™l 18.52 dBm| ™l 16.00 dBm|
o0 1 2.5941190 GHz| 20 M 2.5907020 GHz|
e ——ho s [ e B 951048951 MHz e, A s 2 9.030969031 MHz
10 d 10 df +
/ /
od 0d
/ f
-10d
‘ |
20 di ;
\ ~ 7
N - - f |
M e ey \ P e Wt S
-40d
50 df -50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2594119 GHz 18.52 dBm ML 2.550702 GHz 18.09 dBm
TL 1 25885245 GHz 12.49 dBm Oce Bw 8.951048951 MHz TL 1 2.58B5045 GHz 12.40 dBm Oce Bw 9.030969031 MH2z
T2 1 2 5974755 GHz 12.51 dBm T2 1 2.5975355 GHz 12.77 dBm

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L I ]

Date: 27 MAY 2020 19.56.15

L U ]

Date: 27 MAY 2020 195628

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att a0 dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.45 dm| mili] 18.17 dBm|
20 M 2.6866980 GHZ| - 41 2.6869780 GHz
P 8.991008991 MHz, T . W_ﬂ\_w 9.030969031 MH_Z|
10 df 1 T 10 d F
[ /
od 1 ! od i
/
. ‘ | § /
-0 f I -10 {
/ J
o I \ 0 /
REVaR DEaaas A= T
a0 A0
-40d -40 d
50 d -50 di
-60 d 60 d
CF 2,685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.686693 GHZ 19.45 dBm ML 2.686978 GHz 18.17 dBm
TL 1 2,6605045 GHz 12.93 dBm Oce Bw £.991008951 MHz TL L 2.6804845 GHz 11.22 dBm Oce Bw 9.030969031 MHz
T2 1 26894955 GHz 12.40 dBm T2 1 2.5895155 GHz 12.06 dBm
—

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

(=]

pectrum

(=]

L ) ]

Date: 27.MAY 2020 19.57:04

pectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 18.64 dBm| ™Il 17.05 dBm|
1 2.4987050 GHz| 2.4972960 GHz|
20 20 4
A T W QccBw, o 13306603397 MHz TR o -  occBw 13.306603397 MHz
e e T e VAT o AL AR o P N
10 df + 10 d 7
od F od |’
BUE! ‘\ -10d 1‘
/ I [ \
20 d 7 - 20 d 1 -
s R TA T i Lh I B AT AR
Zan ! - Fos “a0 -
7 i
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,495705 GHz 18.64 dBm ML 1 2.457298 GHz 17.05 dém
TL 1 24967567 GHZ 12.54 deém Oce Bw 13.396603397 MHz TL 1 2.4968467 GHz 11.48 dém Oce Bw 13.396603397 MHz
T2 1 25101533 GHz 11.11 dBm T2 1 2.5102433 GHz 13.21 dBm

L I

DCate: 27.MAY.2020 195717

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.12 dBm| ™Il 16.64 dBm|
0 2.5992040 GHZ| - b 2.5943790 GHz
. N 13.456543457 MHz oo X _Occp 13486513487 MHz
e L T o | A
10d 104d = T
{ Y
od [ 0 /
I \ / |
4 ) 4
- -10 i ¥
o0 i \ 204 /
A vy \n'\ A L e o f\fﬂ
P B TR YTV, AWV e
A 7
-40d 40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,599204 GHz 18.12 dBm ML 2.554379 GHz 16.64 dBm
TL 1 2.5862567 GHz 13.67 dBm Oce Bw 13.456543457 MHz T1 1 2.5862268 GHzZ 8.82 dBm oce Bw 13.486513487 MHz
T2 1 25997133 GHz 13.04 dBm T2 1 2.5997133 GHz 11.52 dBm
L I ) - ( It ] x

Date: 27.MAY 2020 19.57:53

Cate: 27.MAY.2020 19.58.04

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

L I ]

Date: 27 MAY 2020 19.58:40

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 19.18 dBm) MiL1] 16.76 dBm)
20 i 2.6848380 GHz - M 2.6786040 GHz
- m Y 13.426573427 MHz| - X - o\lJ\RI‘) 13.426573427 MHz
i VR (LN Pt 1, N IOV LTI W
10 df 1 - 10 d JV -
od / 0 l‘
{ /
-0 d - -10 di b
204 o 20 di
AW L -
o d L4 v
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.6025 GHz 1001 pts Span 40,0 MHz CF 2.6025 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.684838 GHz 19.18 dam ML 2.578604 GHz 16.78 dam
T 1 2,6757567 GHz 13.55 dBm Oce Bw 13.426573427 MHz TL L 2.6757867 GHz 10.39 dBm Oce Bw 13.426573427 MHz
T2 1 2.6891833 GHz 11.85 dam T2 1 2.5892133 GHz 11.71 dam
—

L U

Date: 27 MAY 2020 1958 52
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

pe:
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.91 dBm| 16.52 dBm|
[ 2.5068390 GHZ| 2.5076380 GHz
20 v 20
1 Y “"\"{ - 17.862137862 MHz T3 17.862137862 MHz
P, e UV el 17y i =
104 ‘,r ~ v \ 104 b FiWENAY t
i |
0 | 0 +
] \ f |
-10 df 1 -10d i
7 \L ! \
20 d L w 20 di =
P P \ .
S IV [T APALT
Vb Wy A 3 Sl AR s
Ll T
40 df 40 d
50 df 50 di
-60 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,506839 GHz 17.91 dém ML 2.507638 GHz 16.52 dBm
T1 1 2,4970839 GHz 12.29 dBm oce Bw 17.862137862 MHz T1 1 2.4971289 GHz 11.82 dBm oce Bw 17.862137B62 MHz
T2 1 2514951 GHz 13.01 dBm T2 1 2.514991 GHz 12.26 dBm
L I ) L I ) -
Date: 27.MAY. 2020 19:59.28 Date: 27 MAY.2020 19:58.41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.23 dBm| 17.90 dBm|
0 2.5980750 GHZ| - 2.5953980 GHz
e o~ 17.822177822 MHz - B 17.822177822 MHz
\ am o Pop e o™
\ e L eA \ N
104 b N T ikt 104 Fary L v
/ w /
od ! t od
{ IL /
BUE! i i -10d 3 \
/ f A
20 d 20 di /
20 — 0 ] [
an O A AL VM A
A0 oA g v iR
Ny
-40d
50 df 50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,598075 GHz 17.23 dém ML 2.555398 GHz 17.30 dBm
TL 1 2.5841289 GHz 11.82 dém Oce Bw 17.822177822 MHz TL 1 2.584049 GHz 10.33 dém Oce Bw 17.822177822 MHz
T2 1 2601951 GHz 12.12 dBm T2 1 2.6016711 GHz 10.14 dBm
L I ) - L I ) ) o
Date: 27.MAY. 2020 20.00.17 Date: 27.MAY.2020 20.00.28

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] MiL1] 15.26 dBm)
2 o 2.6861940 GHZ]
/\OH Bw 17.902097902 MHz| 17.822177822 MHz
Fude, e A LA T Nl r
10 di f o v i 10 d F}\ I\I = 4(\”"
| | /
od 0 -
]
. r ! . |
-0 7 T -10 N T
= M\ - - L
PIEYYa ) o
w0 ) AL
= =
-40 -40 df
50 df 50 d
-6 df -60 di
CF 2.60 GHz 1001 pts Span 40.0 MHz CF 2.60 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.680759 GHz 17.34 dam ML 2.585194 GHz 15.26 dam
T 1 2.671009 GHz 12.16 dBm Oce Bw 17.902087502 MHz TL L 2.6711209 GHz 9.56 dBm Oce Bw 17.822177822 MHz
T2 1 2.6889111 GHZ 11.40 dam T2 1 2.588951 GHz 11.05 dam
—
L U J L JU J
Date: 27.MAY 2020 20:01:04 Date: 27 MAY 2020 20.01:16
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.64 dBm| ™Il 18.20 dBm)
M1 2.49874000 GHz 2.5017990 GHz
ﬂ X oce By - 4.4B5514486 MHz « ~ S 9.010989011 MHz
PANIAYY FA PN vy LoV - AN A
T 10 d 1
| [
L i
T o
\
-10d
\
20 di — ‘Lk\_,
AL AT
30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,49874 GHz 17.64 dBm ML 2.501799 GHz 18.20 dBm
TL 1 24962522 GHz 11.48 dém Oce Bw 4.485514486 MHz TL 1 2.4965045 GHz 12.36 dBm Oce Bw 9.010989011 MHz
T2 1 2,5007378 GHz 11.15 dBm T2 1 2.5055155 GHz 11.43 dBm

L ) ]

Date: 27.MAY 2020 20.01:53

L I J -

DCate: 27.MAY.2020 20.03.05

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Er =

pe:
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.97 dBm| ™Il 20.20 dBm
0 ML 2.59406900 GHz - 2.5904230 GHz
1 1 4.485514486 MHz ™ T £.991008991 MHz
Y . - B
104 i1 10d
i f |
/ | 4 / |
0 0 T T
/ / \
104 04 | |
7
] ] x
20 d i 20 d 1 -
ot - T~ m
(ELAATE [ . A VAN,
& e =30 iy
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,594069 GHz 17.37 dém ML 2.550423 GHz
TL 1 2,5907622 GHz 11.57 dém Occ 8w 4.485514486 MHz TL L 2.5884645 GHz Occ 8w 8.991008991 MHz
T2 1 25952478 GHz 12.21 dBm T2 1 2.5974555 GHz 12.22 dBm
L I ) L I ) -
Date: 27.MAY. 2020 20.02.17 Date: 27.MAY.2020 20.03.29
rum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auta FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
| M1[1] 17.74 dBm) M1[1] 18.77 dBm)
20 1L 2.68562200 GHz - 2.6892760 GHz
o dccBw 4.475524476 MHz L o ReaBe 9.030969031 MHz
T S L J
10 d - 10 d
! {
od 7 T od T
-0 d - A -10 di L }
T / \
20 d \ L/
o, | \_/
e o W Y s e S ol L ATAY
= =
-40d -40 d
50 d -50 di
&nd 60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.685622 GHZ 17.74 dBm ML 2.689276 GHz 18.77 dBm
TL 1 2,6652022 GHz 10.78 dBm Occ Bw 4.475524476 MHz TL L 2.6804845 GHz 12.67 dBm Occ Bw 9.030969031 MHz
T2 1 2,6897577 GHz 11.67 d8m T2 1 2.5895155 GHz 13.98 dBm

L I ]

Date: 27 MAY 2020 20.02.40

L U ]

Date: 27 MAY 2020 20.0352
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 15MHz /

64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.03 dBm| 17.10 dBm)
20 M 2.5062270 GHZ| - 2.5078380 GHz
N N S GecBw o T 13.516483516 MHz T 17.862137862 MHz
. AN | Asennd YA e oa P A A A
i I& I
|
0 di ’ 0
BUE! k\ -10d j
| | \
= 20 df
P R
LATASY P T i M L ()
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,506227 GHz 18.03 dBm ML 2.507638 GHz 17.10 dBm
TL 1 24967567 GHz 12.25 dém Oce Bw 13.516483516 MHz TL 1 2.4970889 GHz 11.33 dBm oce Bw 17.862137B62 MHz
T2 1 25102732 GHz 13.15 dBm T2 1 2.514951 GHz 10.89 dBm
L I ) L I ) -
Date: 27.MAY. 2020 20.04:17 Date: 27.MAY.2020 20.05.29
pectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0de SWT 185 p: @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.25 dBm| 1540 dBm|
0 e 2.5866760 GHZ| - 2.5948380 GHz
Ty o - ocRB T2 13426575427 MHz o X v 17.782217782 MHz
0 ;f- by ity | [ Y l 04 i IR Pt T W
[ i |
04 f 0 l
/ ‘ | \
BUE! | -10d 4
/ \ / |
20 d f’ - 20 df -
et A L, \
a0 s {- wrt S | o - n n "J M e 1L
vars A aw v
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2, 566676 GHz 16.25 dBm ML 2.554838 GHz 15,48 dBm
TL 1 25862867 GHz 12.15 dBm oce Bw 13.426573427 MHz T1 1 2.5841289 GHzZ 9.69 dBm oce Bw 17.782217782 MHz
T2 1 25997133 GHz 11.41 dBm T2 1 2.6019111 GHz 10.71 dBm
L I ) L I ) -
Date: 27.MAY. 2020 20.04:41 Date: 27.MAY.2020 20.05.53
rum s
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.02 dBm| mili] 16.22 dBm|
20 M1 2.6863060 GHZ| - 9 2.6772430 GHz
A occh X 13456543457 MHz R N occ B 17.822177822 MHz
IndbavA - ! T L Y A
04 ST ey d 04 “‘,J \ AN ] \.\)i
l \
0 di f‘ T 0 i\
-10 - -10 df i
) \ \
- At oy
Ay Ty o, § T petin, N
Ty
-40 -40 df
50 d -50 di
&nd 60 d
CF 2.6825 GHz 1001 pts Span 90.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 2 686306 GHZ 17.02 dBm M1 2.677243 GHz 16.22 dBm
TL 1 2,6757867 GHz 10.89 dBm Occ Bw 13.456543457 MHz TL L 2.6711289 GHz 10.48 dBm Occ Bw 17.822177822 MHz
T2 1 2 6892433 GHz 11.94 dBm T2/ 1 2.688951 GHz 10.92 dBm

L I ]

Date: 27 MAY 2020 20.05:04
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit ¢heck PABS | SPURIGHIE GliEk — PABS
20 dbrl%n;' BPURIOUS ) INE_ABS PABS ’l‘ 20 th‘.‘P' SPURIBLS _LINE_ABS PASS
10 dBm ”\ 10 dBm

|

0 dBm \ 0 dém ‘|
10 dBm -10 dem J
| l |
SPURIOUS_LINE_ABS |

-30 dBm:

40 dBm . — .l!‘IJ I i VRO S T TR T o
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 22.77 dém -7.23 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48690 GHz -32.13 dém -7.13 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -12.60 dBm -2.60 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -20.29 dém 7.2 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69113 GHz -22.23 dBm -12.23 dB
2.485 GHz 2.496 GHz 50.000 kHz 249559 GHz -17.46 dBm -4.46 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69527 GHz -34.09 dBm -21.00 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 24.12 dBm -5.88 dB 2.606 GHz 2.715 GH2 1.000 MH2 2.60712 GHz ~36.33 dBm -11.93 dB
‘ . . . . X .
)i L ) | o
Date: 27 MAY.2020 15:25.12 Date: 27.MAY.2020 18:27:14

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum x| spe n

Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvoPwr [@1 avoPwr
Limit §heck PAES [ SPUBIBGEClHEL

PABS

20 db’i‘L'n:' BPURIOUS_) INE_ABS 20 th‘:‘P' SPURIOUS _LINE_ABS PASS
e
10 dBm G
LT T ]
0 dBm |F ! dBm

-10 dBm: i

o0 dam
SPURIGUS_LINE_ABS |

P -30 dBm—{
30 dm i
| W -40 dem ag LR LY oo v

| l |—m dem H

| ]

-20 dBm

-40 dBm

-50 dBm
-50 dBm
-60 dBm.
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|[5purious Emissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68895 GHz 11.03 dém -18.97 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,48890 GHz -28.30 dBm -3.30 d& 2,690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -23.94 dBm -13.94 dB
2.490 GHz 2.495 GHz 1.000 MHz 249396 GHz -21.98 dBm -8.98 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -19.21 dbm -9.21 db
2,495 GHz 2.496 GHz 50.000 kHz 2,49600 GHz -27.43 dBm -14.43 dB 2,695 GHz 2,696 GHz 1,000 MHz 2.69561 GHz -24.07 dBm -11.07 dB
2,496 GHz 2.501 GHz 100,000 kHz 249987 GHz 10,66 dBm -19.34 dB 2.696 GHz 2.715 GHz 1,000 MHz 269703 GHz -30.57 dBm -5.57 db
)
)i ) | 2
Date: 27.MAY.2020 18:25:13 Date: 27.MAY.2020 18:28:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB

Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 dife _EPURIOUS LINE_ABS : 4 20 dbife 'ullmlni IS_LINE_ABS PASS
10 dBm ”l 10 dBm i
{
0 dem L 0 dem i
-10 dém ! -10 deém ! 'l \_|
_on dam, | h. -20 dem: i
SPURIOUS_LINE_ABS | ‘m M I
20 dom I L 30 dém
| M ;0 dBy AW Y Y AT PTON
0 dem el f X v m
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz

Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8964 GHz 22.98 dém -7.02 dB

2.475 GHz 2.490 GHz 1.000 MHz 2,49030 GHz -35.02 dém -10.02 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -12.07 dBm -2.07 dB

2,480 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -22.22 dém -9.22 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69101 GHz -20.14 dBm -10.14 dB

2.485 GHz 2.496 GHz 50.000 kHz 249559 GHz -16.66 dBm -3.66 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69521 GHz -33.60 dBm -20.60 dB

2456 GHz 2.501 GHz 100.000 kHz 249533 GHz 22.85 dBm 715 de 2,696 GHz 2.715 GHz 1,000 MHz 269758 GHz -38.37 dBm -13.37 de

Il

Date: 27.MAY 2020 182413

i

Date: 27.MAY.2020 18:28:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.MAY 2020 18:26.14

o , o
= Spe n
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PAES
20 dhipe _$PURIOUS LINE_ABS 3 o0 chife—$PURIODS LINE ABS PASS
10 dBm
W - """1
0 dBm , dem \
-10 dBm I 10 dem l \_‘
- | | 20 dem i
SPURIOUS_LINE_ABS ] M J
-30 dBm—
-30 dBm g M k\‘f .
it
40 dem
-40 derm I L -
50 dem
50 dam
50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|[5purious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2.685 Ghz 2.600 Gz 100.000 KRz 2.68622 Gz 11.01 dBm -18.99 0
2,475 GHz 2,490 GHz 1,000 MHz 2,49041 GHz -28,12 dém -3.12d8 2,690 GHz 2,601 GHz 100,000 kHz 269001 GHz -24.69 dBm -14.59 d8
2,450 GHz 2.495 GHz 1.000 MHz 2.49412 GHz -20.08 dém -7.08 d8 2,691 GHz 2,695 GHz 1,000 MHz 2,69306 GHz -21.05 dBm -11.05 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49500 GHz -28.17 dém -15.17 dB 2.695 GHz 2.606 GHz 1.000 MHz 2 89527 GHe 25.47 dBm 1247 db
2,498 GHz 2,501 GHz 100,000 kHz 2,50035 GHz 10.36 dBm -19.64 dB 5 596 CHz 5715 GH2 1.000 MH2 5 60715 GHz ~30-44 Bm 544 b
T
Il i | P2

Date: 27.MAY.2020 18:30:16
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

oo s
= Spe

Ref Level 30.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 30.00 dém Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGUIECHEBEKABS _ PAES
o0 dhifie _PPURIOUS _LINE_ABS 3 4 20 dhiRE_$PURIDUS LINE_ABS PASS
10 dem: [ 10 dBm

0 dBm

0 dem i&

|
|
| B

-20 dBm:

il

_9n Aarn,
SPURIOUS_LINE_ABS |

-30 dBm A ~30 dem—
| ' I
‘ ‘ 40 dB /A S WY PRTPS TTOOTY
0 dBm o . el J‘ \‘Ilm lI\!JLI L J | f o 7 1
-50 dBm m
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 22.73 dém -7.27 db
2.475 GHz 2.490 GHz 1.000 MHz 248734 GHz -32.89 dém -7.89 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -14.01 dBm -4.01 dB
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18.000 GHz 27.000 GHz 1.000 MHz 15.89964 GHz -34.95 dBm -5.96 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.89964 GHz -34.93 dBm -2.93 dB
( ) J e ( ) ] i

Date: 27.MAY 2020 19.23.58

Date: 27.MAY 2020 19.24.59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum pe 1 I:Iv?
Ref Level 0.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 15,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
-20 dBm -20 dBm
LINE_ABS LINE_ABS
o] .y A St e iy -40 dBm prewe | .y wh o miack "
i L o e
-50 dBm -50 dBm
-50 dg 50 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 909.27286 MHz -43.11 dBm -18.11de 30,000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -43.13 dBm -18.13 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.12975 GHz -43.36 dBm -18.36 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47334 GHz -43.56 dBm -18.56 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.97928 GHz -42,44 dBm -17.44 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99879 GHz -42.55 dBm -17.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -37.76 dBm -12.76 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.86877 GHz -37.51 dBm -12.51 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.99725 GHz -39,49 dBm -14,49 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.07925 GHz -39,52 dBm -14.52 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55568 GHz -37.72 dbm -12.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.54918 GHz -37.74 dBm -12.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88226 GHz -34.58 dBm -9.58 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.87377 GHz -34,98 dBm -9.88 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.88365 GHz -34.81 dBm -9.81 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.89964 GHz -34.66 dBém -0.66 dB

\ ) ]

Date: 27.MAY 2020 19.26.00

( Il

Date: 27.MAY 2020 19.27.00

Highest Channel / QPSK

Highest Channel / 16QAM

o o= ("5, ! -
Ref Level 0.00 dBm  Offset 16,20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1620 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm 20 dBm
SPURIOUS_LINE_ABS SPU LINE_ABS
— P IR POY. i oSS SN v || T g Y A A YN oo
Tl
-50 dBm -50 dBm
-60 dB -50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 995.30335 MHz -43.26 dBm -18.26 dB 30.000 MHz 1.000 GHz 1.000 MHz 978.91304 MHz -42.84 dBm -17.84 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.44016 GHz -43.47 dBm -18.47 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.13196 GHz -43.30 dém -18.30 d&
2.715 GHz 3,000 GHz 1.000 MHz 2.97686 GHz -42,42 dBm -17.42 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.98512 GHz -42,50 dBm -17.50 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -37.77 dBm -12.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -37.65 dBm -12.65 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.10938 GHz -39.70 dBm -14.70 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.13939 GHz -39.71 dBm -14.71 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.56518 GHz -37.76 dBm -12.76 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.56218 GHz -37.73 dBm -12.73 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89726 GHz -34.79 dBm -9.79 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.87027 GHz -34.76 dBm -9.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.89764 GHz -35.00 dBm -10.00 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.69714 GHz -34.89 dBm -9.89 dB
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Date: 27.MAY.2020 19.28.01
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Date: 27.MAY 2020 19.29.02
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